= Eomunp G. Brown Jr.
s/ GOVERNOR

CALIFORNIA \" MarTHew Rooriouez
‘ j SECRETARY FOR

Water Boards

San Francisco Bay Regional Water Quality Control Board

TENTATIVE ORDER No. R2-2018-00XX
NPDES No. CA0038318

The following discharger is subject to waste discharge requirements (WDRs) set forth in this Order.

Table 1. Discharger Information
City and County of San Francisco, by and through the Airport Commission,
and North Bayside System Unit (NBSU)
San Francisco International Airport, Mel Leong Treatment Plant (Sanitary Plant and Industrial
Plant) and wastewater collection systems
Bldg. 924 Clearwater Drive
Facility Address | San Francisco, CA 94128
San Mateo County
CIWQS Place ID | 256506 (Industrial Plant) and 256507 (Sanitary Plant)
[...]
San Francisco International Airport, Mel Leong Treatment Plant (Sanitary and
Industrial Plants) and wastewater collection systems

Bldg. 924 Clearwater Drive, San Francisco, CA 94128
San Mateo County
Facility Contact, Title, Phone Leroy Sisneros, Director of Facilities, (650) 821-5400

Authorized Person to Sign and
Submit Reports

CIWQS Place ID

Discharger

Name of Facility

Facility Address

Same as above

Mailing Address P.O. Box 8097, San Francisco, CA 94128

Billing Address Same as Mailing Address

Type of Facility Sanitary and Industrial Wastewater Treatment Plants
Major or Minor Facility Major

Threat to Water Quality 1

Complexity A

Pretreatment Program No

Reclamation Requirements Order No. 91-042

Mercury and PCBs Requirements| NPDES Permit No. CA0038849

Nutrients Requirements NPDES Permit No. CA0038873

Sanitary Plant: 1.2 million gallons per day (MGD) (average dry weather flow)

Facility Permitted Flow Industrial Plant: 1.2 MGD (average dry weather flow)

Sanitary Plant: 1.2 MGD (average dry weather flow)
Sanitary Plant: 2.2 MGD (hydraulic capacity)

Industrial Plant (Current): 1.2 MGD (hydraulic capacity)
Industrial Plant (Future): 1.6 MGD (hydraulic capacity)

Facility Design Flow

Watershed San Francisco Bay
Receiving Water Lower San Francisco Bay
Receiving Water Type Marine

A. The City and County of San Francisco, by and through the Airport Commission, and the North
Bayside System Unit (NBSU) (together, the Discharger) discharge treated wastewater into the
deepwater channel of Lower San Francisco Bay. The City of and County of San Francisco owns
and operates the Mel Leong Treatment Plant (Plant) at the San Francisco International Airport and
the associated wastewater collection systems. The Plant consists of a sanitary wastewater treatment

Attachment F — Fact Sheet F-3



City and County of San Francisco Airport Commission and NBSU Tentative Order No. R2-2018-00XX
San Francisco International Airport, Mel Leong Treatment Plant NPDES No. CA0038318

plant (Sanitary Plant) and an industrial wastewater treatment plant (Industrial Plant), and discharges
the effluent to the NBSU forcemain.

The NBSU is a joint powers authority that includes the cities of Burlingame, Millbrae, South San
Francisco and San Bruno, and the City and County of San Francisco acting by and through its
Airport Commission. The NBSU owns and operates the effluent forcemain, the combined effluent
pumping station, effluent dechlorination facilities, and the deepwater outfall. For the purposes of
this Order, the Plant and its associated collection systems, and the NBSU forcemain, combined
effluent pumping station, dechlorination facilities, and deepwater outfall, are collectively referred to
as the “Facility.”

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal
and State laws, regulations, plans, or policies are held to be equivalent to references to the
Discharger herein.

B. The Discharger is regulated pursuant to National Pollutant Discharge Elimination System (NPDES)
Permit No. CA0038318. The Discharger was previously subject to Order No. R2-2013-0011
(previous order). The Discharger filed a Report of Waste Discharge and submitted an application for
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on December 27,
2017.

The Discharger is authorized to discharge subject to the WDRs in this Order at the discharge
location described in Table 2 of this Order. Regulations at 40 C.F.R. section 122.46 limit the
duration of NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3 of this
Order limits the effective period for the discharge authorization. Pursuant to California Code of
Regulations, title 23, section 2235.4, the terms and conditions of an expired permit are automatically
continued pending reissuance of the permit if the Discharger complies with all requirements for
continuation of expired permits. (40 C.F.R § 122.6[d].)

C. Order No. R2-2016-0008 amended the previous order to provide for an alternate monitoring
program and remains in effect with this Order. The discharge is also regulated under NPDES
Permit Nos. CA0038849 and CA0038873, which establish requirements on mercury and
polychlorinated biphenyls (PCBs) and nutrients from wastewater discharges to San Francisco
Bay. This Order does not affect those permits.

D. When applicable, State law requires dischargers to file a petition with the State Water Resources
Control Board (State Water Board), Division of Water Rights, and receive approval for any
change in the point of discharge, place of use, or purpose of use of treated wastewater that
decreases the flow in any portion of a watercourse. The State Water Board retains separate
jurisdictional authority to enforce such requirements under Water Code section 1211. This is not
an NPDES permit requirement.

Il. FACILITY DESCRIPTION
A. Wastewater and Biosolids Treatment

1. Location and Service Area. The Plant is located at the San Francisco International Airport.
The Sanitary Plant includes a collection system and treats sanitary wastewater from airplanes
and airport facilities, including terminal restrooms, hangars, restaurants, and shops. The
Industrial Plant includes a separate collection system and treats industrial wastewater from

Attachment F — Fact Sheet F-4



City and County of San Francisco Airport Commission and NBSU Tentative Order No. R2-2018-00XX
San Francisco International Airport, Mel Leong Treatment Plant NPDES No. CA0038318

maintenance shops and vehicle washing, as well as first-flush stormwater runoff from
industrial areas. Process drains in the wastewater treatment plant area route to the Sanitary
Plant, which may collect stormwater, overflow industrial wastewater from the equalization
tank, and other incidental process wastewater. Additionally, secondary-treated industrial
effluent may be routed to the Sanitary Plant’s chlorine contact channel to allow maintenance
of the Industrial Plant’s chlorine disinfection system. In emergency situations, the Discharger
may use either plant to store or treat flows, spills, or overflows that would normally flow to
the other plant to ensure that all wastewater is adequately treated, however, this Order does
not authorize untreated or partially-treated sanitary wastewater to be routed to the Industrial
Plant. The service population for these treatment plants is estimated at 12,000. During the
previous order term, the Sanitary Plant treated an average daily flow of 0.59 MGD, with the
highest reported average daily flow being 1.5 MGD, while the Industrial Plant treated an
average daily flow of 0.51 MGD, with the highest reported average daily flow being

1.2 MGD.

2. Collection System. Sanitary wastewaters from airport facilities are collected and conveyed to
the Sanitary Plant through a sanitary collection system consisting of approximately 31 miles of
sewer piping, 8 lift stations, and 20 pump stations. Industrial wastewaters from airport facilities
are collected in a separate industrial collection system that consists of approximately 12 miles of
piping and 19 pump stations directing wastewater to a force main leading to the Industrial Plant,
possibly using the four detention basins described below for equalization.

The first flush of stormwater runoff from terminals, taxiways, tarmacs, and aircraft and vehicle
parking is collected in the stormwater collection system, which consists of approximately

91 miles of piping and 19 pump stations, and then routed to one of four detention basins—the
North Field Detention Basin (0.25 MG), the South Field Detention Basin (1.5 MG), the West
Field Detention Basin (6.1 MG), and the East Field Detention Basin (0.5 MG). All water entering
these basins is pumped to the Industrial Plant for treatment. When the basins are full, the excess
runoff is discharged directly to San Francisco Bay through one of nine stormwater outfalls. From
a few active airport areas, the runoff is not collected in basins but is either pumped to the
Industrial Plant or discharged directly to San Francisco Bay through the stormwater collection
system. In general, runoff from runways and some portions of taxi ways is discharged directly to
San Francisco Bay after flowing through grassy runway medians. The Discharger routinely
removes rubber and possible contaminants on runways that may be left after plane landings.
Deicing fluids, used to defrost planes, could be used at any gate depending on the destination of
the departing aircraft, but in practice are infrequently used. To prevent deicing fluid from
entering the storm drain system, the Discharger requires that adjacent storm drains be covered
prior to the start of deicing operations, and that a vacuum scrubber be used to remove any
residual fluid left on the pavement for treatment at the Industrial Plant.

3. Wastewater Treatment. The Sanitary Plant treatment operations consist of punched plate
screens, grit removal, flow equalization, biological treatment using sequencing batch
reactors, effluent flow equalization, and chlorination. Solids from the sanitary wastewater
treatment process are thickened by gravity belt thickeners, treated with anaerobic digestion,
and dewatered with either a belt filter press or using drying beds, before being hauled offsite
for reuse.

The Industrial Plant treatment operations consist of flow equalization, flocculation, dissolved
air flotation, pH adjustment (as needed), aerobic biological treatment using a trickling filter,
secondary clarification, and chlorination. In addition to the flow equalization tank at the start

Attachment F — Fact Sheet F-5



City and County of San Francisco Airport Commission and NBSU Tentative Order No. R2-2018-00XX
San Francisco International Airport, Mel Leong Treatment Plant NPDES No. CA0038318

of the industrial wastewater treatment process, the Discharger may use the four detention
basins described in Fact Sheet section 11.A.2, above, to store industrial wastewater and
stormwater, thereby providing a steady flow to the Industrial Plant for recycled water
production. The Discharger primarily uses the West Field Basin for this purpose because it
has the largest capacity. After equalization, the Discharger adds coagulants and polymers to
flocculate the combined industrial wastewater and any incoming first flush of stormwater.
Solids from the industrial wastewater treatment process are collected from the dissolved air
flotation unit and routed to drying beds before being hauled offsite for disposal.

The chlorinated effluent from both plants is combined at a pumping station and discharged to
the NBSU pipeline, which transports treated wastewater to the South San Francisco and San
Bruno Water Quality Control Plant for dechlorination using sodium bisulfite prior to
discharge to Lower San Francisco Bay from Discharge Point No. 002. All treatment steps are
shown in the process flow diagrams in Attachment C.

The Discharger routes a portion of the combined chlorinated effluent from the combined
pumping station through strainers for reuse in operations at the Sanitary Plant. The
Discharger may also route a portion of the chlorinated effluent from the Sanitary Plant’s
chlorine contact channel through the strainers for reuse at the Sanitary Plant.

Starting in 2014, the Discharger has also diverted a portion of the combined chlorinated
effluent from the combined pumping station or a portion of the chlorinated effluent from the
Industrial Plant’s chlorine contact channel through anthracite filters for use as recycled water.
The Discharger has produced an average of 0.14 million gallons each year since, for uses
such as landscape irrigation, street sweeping, and soil compaction. Recycled water is stored
in an approximately 7,000-gallon storage tank, and unused recycled water is discharged to
the NBSU pipeline.

Because the Industrial Plant is reaching the end of its design life, the Discharger plans to
replace it during the term of this Order with new equipment that will meet or exceed the
performance of the existing plant (see Fact Sheet section I1.E). When completed, the new
Industrial Plant will provide screening (using basket strainers), flow equalization, grit
removal, dissolved air flotation, ozonation (using 0zone generation and 0zone contactors),
biological active filtration (using a granular activated carbon filter and sand filter), and
chlorine disinfection. The Discharger plans to use several chemicals, such as coagulants (e.g.,
alum and ferric chloride), polymer, and sodium hydroxide to enhance solids removal, adjust
pH, and oxidize and remove organic compounds and other pollutants. The Discharger
anticipates commissioning the new Industrial Plant in August 2019.

4. Sludge and Biosolids Management. The dewatering and disposal of biosolids from the
Sanitary Plant and Industrial Plant are separate. Biosolids from the Sanitary Plant are treated
by gravity belt thickening and anaerobic digestion, then dewatered by a belt filter press or air
dried using sludge drying beds. Final sludge cake and air-dried sludge is transported to
SYNAGRO'’s composting facility. Sludge and scum from the Industrial Plant are pumped to
separate sludge beds for dewatering. The dried industrial waste sludge is trucked offsite and
used as daily cover at a landfill.

5. Stormwater Management. This Order also covers stormwater discharges of surface runoff
from certain areas of the airport. Stormwater from tarmac areas in excess of the available

Attachment F — Fact Sheet F-6



City and County of San Francisco Airport Commission and NBSU Tentative Order No. R2-2018-00XX
San Francisco International Airport, Mel Leong Treatment Plant NPDES No. CA0038318

storage capacity in the detention basins is discharged directly to San Francisco Bay. Several
airport areas are occupied by tenants, and all tenants are prohibited by the airport’s rules and
regulations from generating any unauthorized discharges to the stormwater runoff collection
system. Stormwater from most of these tenant-occupied areas is covered under this Order;
however, stormwater from a portion of the area occupied by the United Maintenance
Operation Center flows directly to San Francisco Bay. United Airlines enrolls its stormwater
discharges under the statewide industrial stormwater NPDES permit (NPDES General Permit
No. CAS000001) and thus is not covered by this Order.

In addition to providing flow equalization for industrial wastewater influent, the airport’s
four detention basins store the first flush of rainfall runoff generated at sections of the airport
where industrial activities take place. Once these basins are filled, the inflow gates are closed
and each basin is isolated from the stormwater conveyance pipelines. Any additional runoff
is discharged directly from the storm drain system to San Francisco Bay. The runoff stored in
the detention basins is pumped to the Industrial Plant for treatment.

A separate State Water Board General Permit, CAS000002, covers stormwater discharges
associated with construction activities taking place west of Highway 101.

B. Discharge Points and Receiving Waters

1. Discharge Point No. 002. Discharge Point No. 002 discharges treated effluent flows through
a 60-inch NBSU forcemain into Lower San Francisco Bay via a 620-foot diffuser composed
of 66 ports (3-inch diameter) spaced 7 feet apart and 28 ports (2.8-inch diameter) spaced
6 feet apart. The location of the outfall is northeast of Point San Bruno, approximately 5,300
feet offshore at depth 20 feet below mean lower low water. The NBSU operates and
maintains the outfall and regular inspections occur on a 10-year schedule. The most recent
inspection took place in May 2015. Divers found all diffuser ports to be performing per
specification, but noted that the fasteners securing the end gate needed to be replaced.
Repairs were completed in July 2015.

2. Discharge Point No. 003. Discharge Point No. 003 discharges stormwater runoff and any
[...]
Dioxin-TEQ was calculated in accordance with the previous order’s Attachment G section V.C.1.d.iv.

This fecal coliform bacteria limitation was expressed as the geometric mean in a calendar month.

This fecal coliform bacteria limitation was expressed as the 90™ percentile of the last eleven values.

This enterococcus bacteria limitation was expressed as the geometric mean of all samples in a calendar month.

The Discharger did not violate the previous order’s enterococcus bacteria effluent limitation because the highest monthly geometric mean
was 32 MPN/100 mL.

Lowest percent survival. The low acute toxicity bioassay result did not constitute a violation because the lowest eleven-sample median was
90% and the lowest eleven-sample 90™ percentile was 70%.

The Discharger did not violate the narrative chronic toxicity limit because the highest recorded effluent toxicity (10 TUc) was less than the
translated numeric chronic toxicity objective of 1.0 TU. (see Fact Sheet § 1V.C.3.d) after receiving a minimum initial dilution of 63:1 upon
discharge (see Fact Sheet § IV.C.4.h).

D. Compliance Summary

1. Treatment Plant. During the previous order term (between July 2013 and May 2018), the
Discharger violated the BODs and TSS effluent limitations, as listed below:

Table F-3. Effluent Limitation Violations

Violation Date Parameter Monlto_rlng Units I_Eff_luer_u Reported
Location Limitation Value
8/19/2013 BODs, Percent Removal EFF-001-Ind % 85 (minimum) 74
5/21/2014 BODs, Percent Removal EFF-001-Ind % 85 (minimum) 82
8/9/2014 TSS, Average Weekly EFF-001-San mg/L 45 52
8/30/2014 TSS, Average Weekly EFF-001-San mg/L 45 49
8/31/2014 TSS, Average Monthly EFF-001-San mg/L 30 45
9/6/2014 TSS, Average Weekly EFF-001-San mg/L 45 64
3/14/2015 TSS, Average Weekly EFF-001-San mg/L 45 130
3/31/2015 TSS, Average Monthly EFF-001-San mg/L 30 57
12/2/2015 BODs, Percent Removal EFF-001-Ind % 85 (minimum) 80
6/30/2017 TSS, Average Monthly EFF-001-San mg/L 30 34

Abbreviations:

mg/L = milligrams per liter
% = percent

The BODs percent removal violations on August 19, 2013, and December 2, 2015, occurred
when BOD:s in the Industrial Plant influent exceeded 45 mg/L. The effluent concentrations
were 14 mg/L and 24 mg/L, respectively. These were below the average weekly effluent
limitation of 45 mg/L and below the average monthly effluent limitation of 30 mg/L.

The BODs percent removal violation on May 21, 2014, occurred due to sanitary sewage
entering the industrial collection system after a sanitary sewer overflow. The highest BODs
concentration measured at Monitoring Location EFF-001-Ind during that time was 13 mg/L.

Attachment F — Fact Sheet F-10



City and County of San Francisco Airport Commission and NBSU Tentative Order No. R2-2018-00XX
San Francisco International Airport, Mel Leong Treatment Plant NPDES No. CA0038318

As a corrective action, the Discharger increased the frequency of its inspection and
maintenance of the sanitary collection system.

The four total suspended solids (TSS) violations in August and September 2014 occurred due
to a broken mixed feed line to a sequencing batch reactor unit. The Discharger took that unit
offline and placed another one into service. It completed repairs by January 28, 2015. As a
corrective action, the Discharger increased its rotation of sequencing batch reactor units to
allow for more frequent inspection and preventative maintenance.

The two TSS violations in March 2015 occurred due to an upset at the Sanitary Plant. The
Discharger was unable to determine the cause of the upset; however, it noted that influent
TSS loading increased by 20 percent and influent ammonia concentrations increased by

50 percent about a week before it observed poor performance at a sequencing batch reactor.
To recover from the upset, the Discharger re-seeded the sequencing batch reactors.

The TSS violation for the month of June 2017 occurred because the Discharger experienced
poor settling in the sequencing batch reactors. The Discharger determined that isolation
valves between piping for mixed liquor and sequencing batch reactor effluent, and between
aeration system piping, developed leaks. The Discharger also determined that the spring-
loaded valves on the sequencing batch reactors’ decanters were unreliable. As a corrective
action, the Discharger installed new and redundant isolation valves between the piping and
replaced valves on the decanters.

For the six TSS violations from August and September 2014 and March 2015, the Executive
Officer imposed mandatory minimum penalties totaling $12,000 through Order No.
R2-2015-1015. As for the remaining violations, the exceedances were not of sufficient
magnitude to require mandatory minimum penalties.

Collection System. The table below shows the Discharger’s sanitary and industrial collection
systems’ sanitary sewer overflow (SSO) rates (total SSOs per 100 miles of collection system)
for Category 1 SSOs over the last five years, the lengths and ages of the collection systems,
and comparisons to Category 1 SSO rates for the San Francisco Bay Region and the State.
Category 1 SSOs are those that reach waters of the United States, and thus may violate
Prohibition I11.E of this Order.

Table F-4. Collection System and Category 1 SSO Rates (SSO per 100 miles)
(\Values based on CIWQS data analysis completed in June 2018)

Length Average Total Category 1 1 SSO Rate 2
(miles) Age of Pipe
(years) 2013 | 2014 | 2015 | 2016 | 2017

Discharger — Sanitary Collection System 310 23 3.2 3.2 3.2 0 0
Discharger — Industrial Collection System 1208 33 0 8.3 8.3 16.6 0
San Francisco Bay Region 17,700 I 45 1.1 1.5 0.68 1.2 1.7
State Rate 89,100 [ 52 0.65 0.69 0.47 0.58 0.84
Footnote:

[11 Category 1 SSOs are those that reached surface water or a drainage channel tributary to a surface water, or reached a municipal
separate storm sewer system and were not fully captured and disposed of properly.

21 The State Water Board’s Enrollee’s Guide to the SSO Database defines “Total number of SSOs per 100 miles of Sewer” as

“...the number of SSOs, for which the reporting enrollee is responsible, for every 100 miles of pipe or sewer lines in an

Attachment F — Fact Sheet

F-11



City and County of San Francisco Airport Commission and NBSU Tentative Order No. R2-2018-00XX
San Francisco International Airport, Mel Leong Treatment Plant NPDES No. CA0038318

[31
[41

E.

enrollee’s sanitary sewer system. Due to the large variation in facility specific characteristics, this metric should only be viewed
as a rough comparison of the operation and maintenance performance of enrollees and their sanitary sewer systems.”

Lengths shown are from 2017 data.

The average age of pipe for the State is estimated based on the percentages of piping constructed during each decade, submitted
by enrollees under State Water Board Order No. 2006-0003-DWQ, Statewide General Waste Discharge Requirements for
Sanitary Sewer Systems, as amended by State Water Board Order No. WQ 2013-0058-EXEC.

The Category 1 SSO rates for both collection systems were generally above the average rates
derived from all miles of pipeline of collection systems in the San Francisco Bay Region.
Both the sanitary and industrial collection systems are relatively small (31 miles and

12 miles, respectively), and the rates appear larger when normalized relative to a distance of
100 miles. There was at most one Category 1 SSO per year at the sanitary collection system
and at most two Category 1 SSOs per year at the industrial collection system. The average
age of the Discharger’s sanitary collection system is approximately 23 years, and the average
age of the Discharger’s industrial collection system is 33 years. These systems are newer
than most other collection systems in the San Francisco Bay Region.

The Discharger has determined that most of its SSOs are caused by blockages related to fats,
oils, and grease (FOG). Other SSOs may be caused by other blockages, broken or
malfunctioning infrastructure, electrical power failure, or construction operations. To address
issues with FOG, the Discharger has identified sections most at risk and increased its
preventative maintenance to perform snaking and rodding every two to four weeks.
Additionally, the Discharger plans to conduct a full investigation to determine if any
infrastructure deficiencies may be contributing to SSOs and explore engineered solutions.
The Discharger also has an outreach program that conducts inspections of all restaurants and
food preparation facilities on the airport property and trains onsite staff on proper FOG
handling and disposal, as well as the consequences of not doing so. Planned improvements
include installing new pumps at multiple sanitary and industrial wastewater pump stations,
replacing and modifying industrial wastewater pipes and pump stations, and performing a
closed-circuit television inspection of sanitary sewer lines for a revitalizing project.

Planned Changes

The Discharger plans to complete a number of projects during this permit term. These changes
are mentioned here for informational purposes only and are not requirements of this Order,
except to the extent that they pertain to ensuring Facility reliability. Their inclusion here does not
imply Regional Water Board authorization. The Discharger may need to conduct environmental
review or obtain necessary permits or permit modifications to implement the changes.

The Discharger began construction of substantial upgrades to the Industrial Plant in May 2018
and anticipates commissioning the new Industrial Plant in August 2019. The new Industrial Plant
will consist of the following:

Existing flow equalization tank with new strainers, enhanced mixing, and new grit removal;
Two new dissolved air flotation (DAF) tanks with a 1.6 MGD combined design capacity;
Two new ozone contactors, each with a 1.6 MGD design capacity;

Four biologically active filters (BAFs) with a 1.6 MGD combined design influent rate;
Existing chlorine contact channel; and

Attachment F — Fact Sheet F-12



City and County of San Francisco Airport Commission and NBSU Tentative Order No. R2-2018-00XX
San Francisco International Airport, Mel Leong Treatment Plant NPDES No. CA0038318

e New centrifuge for solids dewatering to augment the existing drying beds. (The centrifuge
will be piped to provide redundancy for the Sanitary Plant, in addition to the existing belt
press there and drying beds.)

Additionally, existing detention basins previously used to store only first-flush stormwater runoff
may be used to also store industrial wastewater and provide flow equalization to the Industrial
Plant as described in Fact Sheet section 11.A.2. The new Industrial Plant will allow the
Discharger to produce higher-quality recycled water, and so the Discharger plans to seek
coverage for a wider range of recycled water uses than its existing coverage under Order

No. 91-042 authorizes, such as toilet flushing.

The Discharger has also begun designing an advanced water treatment plant downstream of the
new Industrial Plant. This could involve membrane filtration, reverse osmosis, and UV
disinfection and allow the Discharger to produce even higher-quality recycled water. Design
work is expected to be completed in 2018, but there is no timeline yet for construction.

The Discharger may alter some of its stormwater discharge points to accommodate airport
operations. For example, it may relocate Discharge Point No. 005 and 006 approximately 3,000
feet south, closer to the ends of runways 28L and 28R, and may reconstruct Discharge Point
No. 007 at its current location.

I11.APPLICABLE PLANS, POLICIES, AND REGULATIONS
A. Legal Authorities

This Order serves as WDRs pursuant to California Water Code article 4, chapter 4, division 7
(commencing with § 13260) for discharges to waters of the State. This Order is also issued
pursuant to Clean Water Act (CWA) section 402 and implementing regulations adopted by

U.S. EPA, and Water Code chapter 5.5, division 7 (commencing with 8 13370). It shall serve as
an NPDES permit authorizing the Discharger to discharge into waters of the United States at the
discharge location described in Table 2 subject to the WDRs in this Order.

B. California Environmental Quality Act

Under Water Code section 13389, this action to adopt an NPDES permit is exempt from the
provisions of the California Environmental Quality Act (CEQA), Public Resources Code
division 13, chapter 3 (commencing with § 21100).

C. State and Federal Regulations, Policies, and Plans

1. Water Quality Control Plan. The Regional Water Board adopted the Water Quality Control
Plan for the San Francisco Bay Basin (Basin Plan), which designates beneficial uses,
establishes water quality objectives, and contains implementation programs and policies to
achieve those objectives for all waters addressed through the plan. Requirements in this
Order implement the Basin Plan. In addition, this Order implements State Water Board
Resolution No. 88-63, which establishes State policy that all waters, with certain exceptions,
should be considered suitable or potentially suitable for municipal or domestic supply.
Because of the marine influence on Lower San Francisco Bay, total dissolved solids exceed
3,000 mg/L; therefore, Lower San Francisco Bay meets an exception to State Water Board

Attachment F — Fact Sheet F-13



City and County of San Francisco Airport Commission and NBSU Tentative Order No. R2-2018-00XX
San Francisco International Airport, Mel Leong Treatment Plant NPDES No. CA0038318

Resolution No. 88-63. The table below lists beneficial uses applicable to Lower San
Francisco Bay:

Table F-5. Beneficial Uses

Discharge Receivin -

Pointg Water Nar?\e Beneficial Uses
Industrial Service Supply (IND) Fish Spawning (SPWN)
Commercial and Sport Fishing (COMM) Wildlife Habitat (WILD)

002 Lower San Shellfish Harvesting (SHELL) Water Contact Recreation (REC-1)

Francisco Bay | Estuarine Habitat (EST) Non-Contact Water Recreation (REC-2)

Fish Migration (MIGR) Navigation (NAV)
Preservation of Rare and Endangered Species (RARE)

Footnote:
1 This is a potential beneficial use, based on the best available information.

2. Sediment Quality. The State Water Board adopted the Water Quality Control Plan for
Enclosed Bays and Estuaries — Part 1, Sediment Quality on September 16, 2008, and it
became effective on August 25, 2009. This plan supersedes other narrative sediment quality
objectives, and establishes new sediment quality objectives and related implementation
provisions for specifically defined sediments in most bays and estuaries.

3. National Toxics Rule (NTR) and California Toxics Rule (CTR). U.S. EPA adopted the
NTR on December 22, 1992, and amended it on May 4, 1995, and November 9, 1999. About
40 criteria in the NTR apply in California. On May 18, 2000, U.S. EPA adopted the CTR.
The CTR promulgated new toxics criteria for California and incorporated the previously
adopted NTR criteria that applied in the State. U.S. EPA amended the CTR on February 13,
2001. These rules contain water quality criteria for priority pollutants.

4. State Implementation Policy. On March 2, 2000, the State Water Board adopted the Policy
for Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and
Estuaries of California (State Implementation Policy or SIP). The SIP became effective on
April 28, 2000, with respect to the priority pollutant criteria U.S. EPA promulgated for
California through the NTR and the priority pollutant objectives the Regional Water Board
established in the Basin Plan. The SIP became effective on May 18, 2000, with respect to the
priority pollutant criteria U.S. EPA promulgated through the CTR. The State Water Board
adopted amendments to the SIP on February 24, 2005, that became effective on
July 13, 2005. The SIP establishes implementation provisions for priority pollutant criteria
and objectives, and provisions for chronic toxicity control. Requirements of this Order
implement the SIP.

5. Antidegradation Policy. Federal regulations at 40 C.F.R. section 131.12 require that state